



Test Report

CPSC No.1319
No.:JZY151024051E

Applicant name : ESTELLA
Applicant address : 27 WEST 20TH STREET, SUITE 304 NEW YORK, NY10011

Name of sample/item : CHILDREN'S TOYS
Item No. : Please refer to the last page
Quantity : 49pcs
Requested age grade : All the ages
Test age grade : All the ages
Place of destination : USA
Place of origin : Made in Peru
Manufacturer : ESTELLA
Supplier :
Sample received date : 2015/10/24
Testing completed date : 2015/12/31

Test requested : For compliance with application, according to the test requirement of ASTM F963-11 Standard Consumer Safety Specification on Toy Safety to test the submitted sample(s).

Conclusion : The test results of the submitted sample(s) comply with the requested test requirement(s) (Ex Clauses 5 and 7).

Test results : Please refer to next page(s) for details.

Signed for and on behalf of
Shantou Jingzheng Testing Service Co., Ltd.


Senior Technical Representative
CNAS Approved Signatory
2015/12/31

This test report is only responsible for the supplied samples. Disagreement against this test report, if any, should be offered to our company within 15 days since receiving the report. This test report will not be permitted to copy partly without our agreement.

SHANTOU JINGZHENG TESTING SERVICE CO., LTD. (CS)
Add: First Floor, Yifeng Building, Chenghua Industrial Area, Chenghai, Shantou, Guangdong, China
Tel: 86-754-86989698 Fax: 86-754-86984098 Web: www.cs-jz.com Report query: office@cs-jz.com





Test Report

CPSC No.1319
No.:JZY151024051E

Test results:

As specified in ASTM F963-11 Standard Consumer Safety Specification on Toy Safety.

Clause	Description	Assessment
4	Safety requirements	
4.1	Material quality	Pass
4.2	Flammability	Pass (see note 1)
4.3	Toxicology	
4.3.5.1	Paint and similar surface-coating materials	Pass (see note 2)
4.3.5.2	Toy substrate materials	Pass (see note 2)
4.5	Sound producing toys	Pass
4.6	Small objects	Pass
4.7	Accessible edges	Pass
4.8	Projection	Pass
4.9	Accessible points	Pass
4.27	Stuffed and beanbag-type toys	Pass
4.34	Balls	Pass
4.35	Pompoms	Pass
5	Safety labeling requirements	N.A.
7	Producer's markings	N.A.
8	Test methods	
8.5	Normal use testing	Pass

This test report is only responsible for the supplied samples. Disagreement against this test report, if any, should be offered to our company within 15 days since receiving the report. This test report will not be permitted to copy partly without our agreement.

SHANTOU JINGZHENG TESTING SERVICE CO., LTD. (CS)
Add: First Floor, Yifeng Building, Chenghua Industrial Area, Chenghai, Shantou, Guangdong, China
Tel: 86-754-86989698 Fax: 86-754-86984098 Web: www.cs-jz.com Report query: office@cs-jz.com





Test Report

CPSC No.1319
No.:JZY151024051E

Clause	Description	Assessment
8.7	Impact test	Pass
8.8	Torque test	Pass
8.9	Tension test	Pass
8.10	Compression test	Pass
8.16	Tension test for pompoms	Pass

Note 1:
Flammability test (Clause 4.2)
-Table 1 flammability test for solids and soft toys

Sample(s)	Burning rate (mm/s)	Law limit (mm/s)
Tiger	0.90	2.50
Santa	1.56	2.50
Fighter plane	0.67	2.50
Doll with red hat	1.45	2.50
Fire truck	1.20	2.50
Mermaid	0.98	2.50
Handbag	0.58	2.50
Hamburger	Did not ignite (no time)	2.50
Basketball	Did not ignite (no time)	2.50

This test report is only responsible for the supplied samples. Disagreement against this test report, if any, should be offered to our company within 15 days since receiving the report. This test report will not be permitted to copy partly without our agreement.

SHANTOU JINGZHENG TESTING SERVICE CO., LTD. (CS)
Add: First Floor, Yifeng Building, Chenghua Industrial Area, Chenghai, Shantou, Guangdong, China
Tel: 86-754-86989698 Fax: 86-754-86984098 Web: www.cs-jz.com Report query: office@cs-jz.com





Test Report

CPSC No.1319
No.:JZY151024051E

-Table 2 flammability test for fabrics

Sample	Burning time (second)	Law limit (second)
Blanket with whale	Did not ignite (no time)	≥3.5
Cloak (doll with eyepatch)	Did not ignite (no time)	≥3.5

- mm/s = millimeter per second

Note 2:

Heavy elements (Clause 4.3.5)

Paint and similar surface-coating materials (Clause 4.3.5.1)

- The coating which are actually bonded to the substrate.Refer to this clause,it is not suitable to test.

Substrate materials(Claue 4.3.5.2)

Total lead analysis was performed by ICP-OES.

Test items	Results (mg/kg)							Detection limit	Law limit
	1	2	3	4	5	6	7		
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	5 mg/kg	100 mg/kg

Test items	Results (mg/kg)						Detection limit	Law limit
	8	9	10	11	12	13		
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	5 mg/kg	100 mg/kg

Test items	Results (mg/kg)						Detection limit	Law limit
	14	15	16	17	18	19		
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	5 mg/kg	100 mg/kg

Test items	Results (mg/kg)						Detection limit	Law limit
	20	21	22	23	24	25		
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	5 mg/kg	100 mg/kg

This test report is only responsible for the supplied samples.Disagreement against this test report,if any,should be offered to our company within 15 days since receiving the report. This test report will not be permitted to copy partly without our agreement.

SHANTOU JINGZHENG TESTING SERVICE CO., LTD. (CS)

Add: First Floor, Yifeng Building, Chenghua Industrial Area, Chenghai, Shantou, Guangdong, China

Tel: 86-754-86989698 Fax: 86-754-86984098 Web: www.cs-jz.com Report query: office@cs-jz.com





Test Report

CPSC No.1319

No.:JZY151024051E

Test items	Results (mg/kg)						Detection limit	Law limit
	26	27	28	29	30	31		
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	5 mg/kg	100 mg/kg

Test items	Results (mg/kg)						Detection limit	Law limit
	32	33	34	35	36	37		
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	5 mg/kg	100 mg/kg

Test items	Results (mg/kg)						Detection limit	Law limit
	38	39	40	41	42	43		
Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	N.D.	5 mg/kg	100 mg/kg

Migration of certain elements analysis was performed by ICP-OES.

Elements	As	Se	Sb	Pb	Cd	Ba	Hg	Cr
Soluble limit (mg/kg)	25	500	60	90	75	1000	60	60
Specimen description	Test results (mg/kg)							
1	<5	<10	<5	<5	<5	<5	<6	<5
2	<5	<10	<5	<5	<5	<5	<6	<5
3	<5	<10	<5	<5	<5	<5	<6	<5
4	<5	<10	<5	<5	<5	<5	<6	<5
5	<5	<10	<5	<5	<5	<5	<6	<5
6	<5	<10	<5	<5	<5	<5	<6	<5
7	<5	<10	<5	<5	<5	<5	<6	<5
8	<5	<10	<5	<5	<5	<5	<6	<5
9	<5	<10	<5	<5	<5	<5	<6	<5
10	<5	<10	<5	<5	<5	<5	<6	<5

This test report is only responsible for the supplied samples. Disagreement against this test report, if any, should be offered to our company within 15 days since receiving the report. This test report will not be permitted to copy partly without our agreement.

SHANTOU JINGZHENG TESTING SERVICE CO., LTD. (CS)

Add: First Floor, Yifeng Building, Chenghua Industrial Area, Chenghai, Shantou, Guangdong, China

Tel: 86-754-86989698 Fax: 86-754-86984098 Web: www.cs-jz.com Report query: office@cs-jz.com





Test Report

CPSC No.1319
No.:JZY151024051E

Elements	As	Se	Sb	Pb	Cd	Ba	Hg	Cr
Soluble limit (mg/kg)	25	500	60	90	75	1000	60	60
Specimen description	Test results (mg/kg)							
11	<5	<10	<5	<5	<5	<5	<6	<5
12	<5	<10	<5	<5	<5	<5	<6	<5
13	<5	<10	<5	<5	<5	<5	<6	<5
14	<5	<10	<5	<5	<5	<5	<6	<5
15	<5	<10	<5	<5	<5	<5	<6	<5
16	<5	<10	<5	<5	<5	<5	<6	<5
17	<5	<10	<5	<5	<5	<5	<6	<5
18	<5	<10	<5	<5	<5	<5	<6	<5
19	<5	<10	<5	<5	<5	<5	<6	<5
20	<5	<10	<5	<5	<5	<5	<6	<5
21	<5	<10	<5	<5	<5	<5	<6	<5
22	<5	<10	<5	<5	<5	<5	<6	<5
23	<5	<10	<5	<5	<5	<5	<6	<5
24	<5	<10	<5	<5	<5	<5	<6	<5
25	<5	<10	<5	<5	<5	<5	<6	<5
26	<5	<10	<5	<5	<5	<5	<6	<5
27	<5	<10	<5	<5	<5	<5	<6	<5
28	<5	<10	<5	<5	<5	<5	<6	<5
29	<5	<10	<5	<5	<5	<5	<6	<5
30	<5	<10	<5	<5	<5	<5	<6	<5
31	<5	<10	<5	<5	<5	<5	<6	<5
32	<5	<10	<5	<5	<5	<5	<6	<5

This test report is only responsible for the supplied samples. Disagreement against this test report, if any, should be offered to our company within 15 days since receiving the report. This test report will not be permitted to copy partly without our agreement.

SHANTOU JINGZHENG TESTING SERVICE CO., LTD. (CS)
Add: First Floor, Yifeng Building, Chenghua Industrial Area, Chenghai, Shantou, Guangdong, China
Tel: 86-754-86989698 Fax: 86-754-86984098 Web: www.cs-jz.com Report query: office@cs-jz.com





Test Report

CPSC No.1319

No.:JZY151024051E

Elements	As	Se	Sb	Pb	Cd	Ba	Hg	Cr
Soluble limit (mg/kg)	25	500	60	90	75	1000	60	60
Specimen description	Test results (mg/kg)							
33	<5	<10	<5	<5	<5	<5	<6	<5
34	<5	<10	<5	<5	<5	<5	<6	<5
35	<5	<10	<5	<5	<5	<5	<6	<5
36	<5	<10	<5	<5	<5	<5	<6	<5
37	<5	<10	<5	<5	<5	<5	<6	<5
38	<5	<10	<5	<5	<5	<5	<6	<5
39	<5	<10	<5	<5	<5	<5	<6	<5
40	<5	<10	<5	<5	<5	<5	<6	<5
41	<5	<10	<5	<5	<5	<5	<6	<5
42	<5	<10	<5	<5	<5	<5	<6	<5
43	<5	<10	<5	<5	<5	<5	<6	<5

- The test results of soluble elements shown are of the adjusted analytical results.

- < = less than
- mg/kg = milligram per kilogram
- N.D. = not detected (less than detection limit)
- N.A. = This clause is not applied by client.

This test report is only responsible for the supplied samples. Disagreement against this test report, if any, should be offered to our company within 15 days since receiving the report. This test report will not be permitted to copy partly without our agreement.

SHANTOU JINGZHENG TESTING SERVICE CO., LTD. (CS)
 Add: First Floor, Yifeng Building, Chenghua Industrial Area, Chenghai, Shantou, Guangdong, China
 Tel: 86-754-86989698 Fax: 86-754-86984098 Web: www.cs-jz.com Report query: office@cs-jz.com





Test Report

CPSC No.1319

No.:JZY151024051E

Specimen list:

No.	Description
1	Beige cloth with black coating and white fiber (label)
2	White cloth with black coating (label)
3	Red villus (gnome pillow)
4	Light-blue villus (snowman rattle)
5	White ribbon
6	Deep-pink ribbon
7	White cloth with black coating
8	Black cloth with white solid
9	Red cloth
10	Cream cloth
11	Deep-brown cloth (football pillow/hamburger rattle/pizza rattle)
12	Blue cloth (surfboard rattle/eye of the gnome pillow/metrocard pillow/super polar bear doll/car rattle)
13	Dark-yellow cloth (metrocard pillow/taxi decro pillow/blanket with taxi/taxi rattle/metrocard rattle/love rattle/pizza rattle/hot dog rattle)
14	Fleshcolor cloth (gnome pillow/Santa rattle/gnome rattle)
15	Dark-blue cloth (gnome pillow/blanket with whale/gnome rattle/San Francisco rattle/Brooklyn Bridge rattle/whale rattle/seahorse rattle/dolphin rattle/target rattle)
16	Blue-gray cloth (train decor pillow/train rattle)
17	Deep-gray cloth (blanker with elephant/sleeping moon rattle/elephant rattle/owl rattle)
18	Light-blue cloth (blue blanket with rabbit/Statue of Liberty rattle/Brooklyn Bridge rattle/rabbit rattle/snowman rattle/target rattle)
19	Pink cloth with gray solid (pink blanket with rabbit/mermaid rattle/rabbit rattle)
20	Yellow cloth with black solid and white solid (surfboard rattle/duck rattle/San Francisco rattle)
21	Aurantium cloth (surfboard rattle/duck rattle/mermaid doll)
22	Dark-orange cloth (basketball rattle/tiger rattle/sunny doll rattle/mermaid rattle)
23	Deep-green cloth (turtle rattle/super elephant doll/bike Brooklyn rattle/lucky clover rattle/Statue of Liberty rattle/pizza rattle/mermaid doll/mermaid rattle/Seattle rattle)
24	Gray cloth (super elephant doll/rhino rattle)

This test report is only responsible for the supplied samples. Disagreement against this test report, if any, should be offered to our company within 15 days since receiving the report. This test report will not be permitted to copy partly without our agreement.

SHANTOU JINGZHENG TESTING SERVICE CO., LTD. (CS)

Add: First Floor, Yifeng Building, Chenghua Industrial Area, Chenghai, Shantou, Guangdong, China

Tel: 86-754-86989698 Fax: 86-754-86984098 Web: www.cs-jz.com Report query: office@cs-jz.com





Test Report

CPSC No.1319

No.:JZY151024051E

No.	Description
25	Rose-red cloth (super panda doll)
26	Orange cloth (penguin rattle/snowman rattle)
27	Deep-cream cloth (doll with red hat/doll with eyepatch/doll with glasses)
28	Dark-pink cloth (love rattle/gnome rattle/Santa rattle/mermaid doll/mermaid rattle)
29	Brown cloth (hot dog rattle/hamburger rattle)
30	Red-brown cloth (hot dog rattle)
31	Deep-yellow cloth (doll with eyepatch/mermaid doll/mermaid rattle/hamburger rattle)
32	Purple cloth (doll with glasses/handbag rattle)
33	Deep-blue cloth (flag rattle)
34	Medium-blue cloth (tiger rattle)
35	Light-orange cloth (tiger rattle)
36	Dark-green cloth (hamburger rattle)
37	Dark-gray cloth (doll with eyepatch/doll with glasses)
38	Light-gray cloth (seal rattle)
39	Beige cloth (pretzel rattle)
40	Blue fiber (mermaid doll/mermaid rattle)
41	Deep medium-blue fiber (seal rattle)
42	Light medium-blue fiber (doll with glasses)
43	Green cloth with white fiber (label)

This test report is only responsible for the supplied samples. Disagreement against this test report, if any, should be offered to our company within 15 days since receiving the report. This test report will not be permitted to copy partly without our agreement.

SHANTOU JINGZHENG TESTING SERVICE CO., LTD. (CS)

Add: First Floor, Yifeng Building, Chenghua Industrial Area, Chenghai, Shantou, Guangdong, China

Tel: 86-754-86989698 Fax: 86-754-86984098 Web: www.cs-jz.com Report query: office@cs-jz.com





Test Report

CPSC No.1319
No.:JZY151024051E

Sample photo:



This test report is only responsible for the supplied samples. Disagreement against this test report, if any, should be offered to our company within 15 days since receiving the report. This test report will not be permitted to copy partly without our agreement.

SHANTOU JINGZHENG TESTING SERVICE CO., LTD. (CS)
Add: First Floor, Yifeng Building, Chenghua Industrial Area, Chenghai, Shantou, Guangdong, China
Tel: 86-754-86989698 Fax: 86-754-86984098 Web: www.cs-jz.com Report query: office@cs-jz.com





Test Report

CPSC No.1319
No.:JZY151024051E

Item No.:

818782012742, 818782010069, 818782012780, 818782012445, 818782012414, 818782012407,
818782012391, 818782012513, 818782012506, 818782012339, 818782012735, 818782012322,
818782013220, 818782013237, 818782013268, 818782013251, 818782014180, 818782014753,
818782013916, 818782014012, 818782013947, 818782013923, 818782014036, 818782014005,
818782014043, 818782013978, 818782013961, 818782013954, 818782014029, 818782012575,
818782014791, 818782015156, 818782015231, 818782015125, 818782014777, 818782014524,
818782015163, 818782014531, 818782014548, 818782014760, 818782014203, 818782014197,
818782014227, 818782014210, 818782014326

(THE END OF REPORT)

This test report is only responsible for the supplied samples. Disagreement against this test report, if any, should be offered to our company within 15 days since receiving the report. This test report will not be permitted to copy partly without our agreement.

SHANTOU JINGZHENG TESTING SERVICE CO., LTD. (CS)

Add: First Floor, Yifeng Building, Chenghua Industrial Area, Chenghai, Shantou, Guangdong, China

Tel: 86-754-86989698 Fax: 86-754-86984098 Web: www.cs-jz.com Report query: office@cs-jz.com

